A-BS06 AIR BELT SANDER
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Description Q'ty No Parts No. Description Q'ty

1 29 ABS20-035 Rotor Blade 5

ABS06-004 L | 30 ABS20-036 Cylinder 1
H2-0304 Set Screw (M3x8) 1 31 ABS20-037 Rear End Plate 1
H4-0316 Hexagon Socket Headless Set Screw 1 32 B-608T Ball Bearing (608zz) 1
ABS06-007 Spring 1 33 P-S038 O-Ring (S38) 1
ABS06-008 Tension Bar 1 34 ABS20-040 Cap 1
SPP-25100 Spring Pin ({2.5x10) 2 35 ABS20-041 Throttle Lever 1
ABS10-010 Stopper Pin 1 36 SPP-30200 Throttle Pin (3x20) 1
ABS10-011 Guard Bushing 1 37 ABS20-043 Valve Body 1
ABS10-012 TenSion Spring 1 38 P-S011.2 0O-Ring (S11.2) 1
ABS10-013 Guard Sub Ass'y 11 1 39 P-9 O-Ring (P-9) 1
H1-0515 Head Cap Screw (M5x15) 1. 40 ABS20-046 Valve Stem 1
ABS10-015 Dust Cover 1 41 p-3 O-Ring (P3) 1
ABS10-016 Shoe 10 1 42 ABS20-048 Valve Spring 1
H4-0410 Hexagon Socket Headless Set Screw 4 43 ABS20-049 Air Regulator 1
ABS10-018 Stopper Spring 1 44 pP-7 O-Ring (P7) 2
ABS10-019 Stopper ] 1 45 STW-008 External Stop Ring (STW-8) 1
ABS10-021 Hexagon Nut (M6) 1 47 ABS20-053 Exhaust Diffuser 1
ABS10-022 Washer (M6) ' il 48 ABS20-054 Inlet Bushing 1
ABS10-023 Drive Pulley 1 49 ABS20-055 Housing Cover 1
ABS10-024 Housing 1 50 ABS06-050 Grinding Belt (#100x10) 1
B-6000TT Ball Bearing (60002Z) 1 51 ABS06-051 Grinding Belt (#80x10) 1
ABS20-031 Front End Plate 1 52 ABS06-052 Grinding Belt (#120x10) 1
ABS20-032 Spacer 1 53 P-AS004 O-Ring (AS-004) 1
54 ABS10-055 Pulley Cover 1
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